



AGCL

ARCTIC GEM CERTIFICATION
& LABORATORY

GEMSTONE REPORT

REPORT NO : F221567

DATE : 09 October 2023

COLOUR : Orangish Pink

TRANSPARENCY : Transparent

SHAPE / CUT : Oval/ Mixed Cut

WEIGHT : 0.71 cts

DIMENSIONS : 5.67 x 5.10 x 2.71 mm

REFRACTIVE INDEX : 1.762 - 1.770

BIREFRINGENCE : 0.008

HARDNESS : 9

ABSORPTION SPECTRUM : Chromium Spectrum

FLUORESCENCE : Red under LW/UV



NATURAL CORUNDUM

PADPARADSCHA

COMMENT : Indication of Heating

Gemmologist

Tasneema Mohamed (FGA) London



ARCTIC GEM CERTIFICATION & LABORATORY
NO: 07, GALLE FACE COURT 2,
COLOMBO - 03, SRI LANKA.
MOBILE: +94 77 4105177, +94 77 3488705
EMAIL: info@agclgemlab.com
WEB: <https://www.agclgemlab.com>